TURBO 21 BOXJET

GENERAL PUMP INCORPORATED

HIGH-PRESSURE WASHER

This portable high-pressure washer makes the toughest clean-up tasks faster and easier. Weighing only 43 pounds,
you can take it virtually anywhere. Ideal for light industrial applications and home owners to wash the car, the boat,
the pool and patio. Use it to clean rain gutters, driveways, lawn equipment and recreational vehicles.

Each unit comes complete with a 26-foot high-pressure hose, gun and lance with variable spray nozzle (up to 45°),
adjustable pressure regulator and low-pressure soap injection system.

Easy to carry — easy to use. Just remove
the travel plug, attach to a garden hose,
and plug into a standard 110V-15 amp
circuit. Then you're ready to wash your
troubles away.

SPECIFICATIONS N

Part Number: PU1021
Turbo 21 Boxjet with Multireg

Max. Volume 2.1 GPM

Max. Discharge Pressure 1000 PSI
Single-Phase Motor Power 1.5HP
Motor Protector Current Thermal Overload
Motor Protection Grade SO IP55
Max Inlet Water Temperature 140°F
Maximum Suction Depth 331t
Hose Length 26 ft
Cord Length 71
Optional 35 ft. GFCI Cord Available

U.L. Approved

Weight 42.8 |bs.
Qil Capacity 12 oz.
Qil type General Pump Series 100 Qil
#100214 6-pack or

#100216 24-pack

Dimensions 14.2x9.7x9.4in.

WARRANT'Y

This GENERAL PUMP product Is warranted by the manufacturer to the original purchaser to be Iree from defects in material and workmanship
under normal use and service. "Normal use and service™ means not In excess of the recommended maximum speeds, pressures, and temper-
atures or handling fluids not compatibie with component materials. This warranty shall not apply to any pump which has been repaired or
altered to affect the performance or reliability of the pump.

Warranty does not apﬁ% 1o a) freight damage, b) freezing damage, ¢) dama?e caused by parts and/or accessories not obtained from or

approved by GENERAL PUMP, d) damage causad by misuse and/or misapplication, &) normal wear of moving parts or componants affected by
moving parts.

Perlod of warranty shall ba one yaar from date product Is shipped from manufacturer's tactory. Liabllity of manufacturer under the foregoing
warranty is limited lo repair or replacement at the option of manufacturer of that product, which according to the manufacturer's Investigation
was deemed defective at time of shipment. This warranty is in lleu of all other warranties, expressed or implied, including any warranty of mer-
chantabllity and/or any and ail other obligations of liabilities on the part of the manufacturers.
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Kit No, 94 95

tems 5,15,24,2626, | 2,4,5,7,8,8,10,12,13,15,
in Kit 28313444 46 16,21,42 47 48,5354
Number of

Assemblies In Kit 1 1
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ITEM PARTNO  DESCRIPTION KIT QTY.  ITEM PARTNO  DESCRIPTION KIT QTY.
1. 38.2583.51 Knob, Adjusting 1 26, 90.3572.00 O-Ring, 208 x 070 94 1
2. 90.3835.00 O-Ring, 584 x.108 a5 1 28. 90.3585.00 O-Ring, 426 x.070 94 1
3, 36.2556.70 Screw, Pressure Adjusting 1 29. 36.2563.70 Seat, Valve 1
4 00384700 OFing 767x.103 $5 1 30 36256251 Body, Chemical Injeclor 1
5. 90.3580.00 O-Ring J44x.070 9495 2 3. S4.7383.00 Spring, 384 x 394 94 1
6. 36.2574.02 Piston, Unloader 1 32, 36.2564.70 Needls, Yave 1
7. 90.3598.00 O-Ring, .801x.070 95 1 33, 36256551 Knob, Adjusting 1
B. 36.2554.66 Seat, Vaive 9% 1 34, 90.3570.00 O-Ring, 176x.070 9 2
9. 90.3596.00 O-Ring, .739x.070 95 1 35 36.2566.70 Hose Barb 1
10, 97.4802.00 Ball, 932" 9% 1 36. 36.2582.41 Body, Valve 1
11, 36.2572.70 Piston, .0B9 1 41, 36.2584.70 WNipple, Inlet, 1/2 NPT 1
12, 90.5080.00 Ring, Back-up 9% 2 42, 90.3591.00 O-Ring, .551 x.070 9% 1
13 94734400 Spring, 285x1.575 95 1o 43, 10.0318.70 Nipple, Outlet, 3/8 NPT 1
14, 36255270 Suppart, Spring {44 90383200 O-Ring, 540x.103 04 1
15, 90.3582.00 C-Ring, 364x.070 9495 2 45 10.0307.51 Nozze, .071 1
16. 90.3820.00 O-Ring, 359x.103 95 1 46, 90382200 O-Ring, J91x.103 94 1
17. 3.2567.20 Filting, Banio, 47, 90383800 ORing, 625x.103 95 1
o 8198800 ;‘5'19H§S:P . V48 90383300 O-Ring, 549x.103 95 1
. $8.1968. g, Hex Head,

W o e
19, 96.7100.00 Washer, Flat, ’ i ) Mid 1'1 ’ 1

.ggfx.551?g o8 ' i wmmw Spring, .283 x 709 1
20. 36.2568.70 Fitting, Banjo,

%8-19 BSPP 1 52. 36.2579.70 Piston, Gauge i
21, G03827.00 O-Ring, 460x 108 95 1 53 905007.00 Ring, Back-up % 1
22, 99.3054.00 Screw, Sat, Socket 54, 50.3568.00 O-Ring, .145x.070 95 1

Headless, M8 x 20 1 655 94.8718.00 Cip, Spring 1
23, 92.2218.00 Nut, Jam, M8 1 56. 36.2577.51 Cover, Gauge 1
24, 94.8217.00 Spring, Cenical, 57. 36.2578.51 Needle, Gauge 1

169x .267x .433 4 1 58, 36.2586.01 FBOQ.GBI@ 1
25. 97478200 Bal, 7/32" M4 1




ITEM PARTNO.  DESCRIPTION KIT Q1Y ITEM PARTNQ.  DESCRIPTION KT _QTY. ITEM PART NO.  DESCRIPTION

KT QTY,
1. 99.1570.00 Scrow, M5x16 6 34. 90.1652.00 Seat, Oil 1 68, 98.2218.00 Plug, Vae, M24 B4 6
2. 97.5968.00 Indicator, OIl 1 36. 41.3407.02 Rotor 1 69, 90.3847.00 O-Ring 84 6
3. 51230151 Cover 1 37. 41.3286.02 Housing 1 70. 36200251 Guide, Valve 18
4. 91801400 Boaring, Needio 1 38. 98.2093.00 Plug, 3/8-19 BSPP, Plastc, Black 1 71. 94,7376.00 Spring G
5. 92221600 Nut, M8, SS 3 39. 90.0795.00 Ring, @52mm 1 72. 36.2001.76 Plale, Vava i B
6. 96.7008.00 Washer, M8 3 40. 91.8323.00 Bearing, Ball 1 73, 36.2003.66 Soat, Vave 1 8
7. 51.0400.08 Piston, &15mm 3 41, 41.0700.22 Cover, Rear Molor 1 74, 90.3841.00 O-Ring, .674x.103 1 B
8. 90.3572.00 O-Ring,.208 x .070 3 42, 90.3857.00 O-Ring, 937 x .103 1 75. 36.7032.01 Unit, Vaive 16
9. 90502200 Ring, Back-up, 6.2 x9x 1.5 mm 3 43. 41.030051 Fan, Motor 1 76. 99.1943.00 Screw, M6x40 8
10. 96.7070.00 Washer, M3 3 44. 51.2300.51 Gover, Motor 1 77. 51.1200.22 Manfold - Aluminum 1
11, 51050056 Guide, Piston 3 45, 90062800 Clp, Retalner 1 §1.1200.41 Manticld - Brass
12. 51.2101.84 Gover, Gasket 1 46. 99.1658.00 Screw, M55 4 78. 93.2100.00 Cap, 3/8-19 BSPP 2
13. 51.1603.22 Cover, Crankcase 1 47, 41.210465 Screw 4 79, 98.2041.00 Cap, 1/4-14 BSPP 1
14. 99.1867.00 Screw, Méx18 4 48. 41210147 Gaskst 1 BO. 90.1585.00 Saal, Gl 83 3
15, 51,0300.22 Rod, Connecling 3 49, 41212451 Cover, Swilchbox 1 81, 51200274 Rall, Mounting, Pump Side 1
16. 51.0204.35 Crankshaft 1 50. 93.5688.00 Capacitor 1 82, 51.0103.22 Crankcase 1
17. 97.7310.00 Pin, Connecting Rod 3 51. 99.1705.00 Screw, M5X65 4 B3. ©62.1926.00 Nut, M4 2
18. 91.4878.00 Kay 1 52. 90.3885.00 O-Ring, 1.799x.103 A 84, ©9.1306.00 Screw, Mdx16 2
19. 51240051 Handle 1 53, 935031.00 Switch 1 85. 41.2118.51 Holder, Cable 1
20. §9.3144.00 Screw, MBX50 2 4, 10.7108.01 Cable i 86. 09.3032.00 Screw, MEx16 1
21, 90.3089.00 Screw, MBx25 2 55 51.230751 Cover 1 87. 41211951 Clamp 1
22, 96.6938.00 Washer, M4, Schnorr 20 56. 99.1515.00 Screw, M5x 12 1 88. 41.2120.51 Cover, Switchbox 1
23 99.1897.00 Screw, MEx25 4 57. 96.6913.00 Washer M53x9x 6 1 89. 41212684 Gasket 1
24, 90.3833.00 O-Ring, .549x 103 2 56. 51.2003.74 Rail, Mounting, Motor Side 1
25. 51210051 Spacer, Oll Dipstick 1 59, 58.1924.00 Plug 4
26. 98.2097.00 Oil Dipstick 1 60. §3.5210.00 Nut, Cable Fixing, 3/8-19 BSPP 1 Kit No. 1 ls3| a4 85 | 88 | a7
27. 91.8328.00 Bearing, Ball 1 61. 96.7014.00 Washer, M8.4, Schnarr 4
28. 90.0635.00 Circlip 1 62. 99.3037.00 Scrow, M8x16 4 ltems 70,71 | B0 | 68,69 | 63,64, 65 66, |63, 64,
29. 90.4834.00 Ring, Oi Seal 1 8. 51100051 Ring, Head 85,87 3 In Kt ;3' 73, 6566, 67 |86.67
30. 90.4097.00 O-Ring, 2.187 x.139 1 64. 90.2618.00 Packing 85,87 3 4 ol
3. 80.211551 Spacer, Crankcase 1 65. 51.0800.70 Retainer, Packing 85,86 13 Number
32. 50.1500.74 Cover, Crankcase 1 86. 90.3804.00 O-Ring, 989 x .070 HEHT 3 Assemblies | 8 | 3 [ 8 1 3 3
33, 99.1807.00 Scraw, MExID 4 §7. 90.3835.00 O-Ring, 593 x.103 86,87 3 In Kt
P10 GUN

T NO. IPTION KIT QTY.
80.3841.00 O-Ring, .674x.103 105 1

g 18.2050.02 Seat, 3alve, Brass OT58 105 1 ITEM NO'S 234
4. 18207102 Rod, Brass OTE8 105 1 INCLUDED 78
5. 04.7376.00 Spring 1 IN KIT
6. 18204270 Spring, Guide 1 NUMBER OF
7. 90.3568.00 O-Ring, .145x 070, Viton 105 2 ASSEMBLIES 1
8. 18205370 Shaft 1 .

10.  94.7305.00 Spring 1 3 /

11, 18.2050.51 Lalch 1

12. 94.7303.00 Spring 1 ITEM PARTNO. DESCRIPTION

13, 18.204851 Trigger 1 17. 94741400 Sping, 3% 445 mm i / / ( \

14, 96.6840.00 Washer, M4.25 1 18, 98219200 Cap 1 [ L

15. 92193500 Nut, Seft-locking, M4 1 19. 97615500 Pin, Spit 1

16, 18.2052.70 Gltj:‘ide,Spnngng 1 20 95284000 FMirzl,)Inbt.Steel,ZimPlated 1 4 789101 1213

QUICK LANCE

ITEM PARTNO. DESGRIFTION KIT QTy. 1 2 3 4 5
1. 18010698 Grp, Hand, FVC O I ! { ! /

2. 10029551 Nut Ring, Polyamide Type 6 L |

2 18202389 Tube *

4. 10.0287.70 Coupling, Male, Brass OT58 L | » =@¢=. mm
5. 90.3820.00 o-lawl;ngg.assx.wa. Viton 1 @oe

6. 10029870 Coupling, Female, Brass OT58 t 1 l ’ ' ‘ ‘
7. 10.0286.51 Couplar, Palyamide Type 6 t o

8 18.0104.98 Grip, Hand o

9. 16.2000.89 Tube, Steel Feds-1 (ZncPlated) t 1 6 7 8 9 10
10.  10.0204.51 Skeve, Protaction 1 1

Z0ZGUIK2  QUIK2 LANCE
ZOZFIXUP _FIXUP LANCE

—+




TURBO 21 BOXJET

GENERAL PUMP INCORPORATED

Standard Equipment

Inlet
QOutlet
Pressure Adjustment Knob
Pressure Indicator
On/Off Switch
Chemical Regulator
Chemical Filter

Qil Dipstick

. Qil Level Indicator
10. Automatic Gun

11. Quick-Lance

12. Multireg Nozzle

13. High-Pressure Hose

N R~LON S

Optional Equipment

Rotox Nozzle Kit:

#ZROTOKIT
-, Pump Cart: Pump Oil:
Wall Bracket: #ZOCARTKIT #100214, 6-pack
#ZOBOXWALL #100216, 24-pack &
Lances:
#ZOZQUIKS, 20" Extenslon
Rotating Brush: Sandblast #ZOZQUIK?, 30" Extension
andplaster: #ZOZQUIKCAR, 30" Bent Ext.
#ZOBRUSHKIT ¥ZOSANDKIT1

Hose:
#ZOTUBIN50, 50'
: #ZOTUBINR 25', Rubber
Soap for Brush: Soap for Foamer: Drain Cleaner: #ZOTUBINSOR 50', Rubber
#ZOSOAP #ZODET #ZODRAINKIT

GENERAL PUMP INCORPORATED

1335 MenDoTA HEIGHTS RoAD » MENDGTA HEiGHTS, MN 55120 » PHONE: (612) 454-6500 ¢ FAX: (612) 454-4524 300320 Re;.gg




